
Workshop on Making 

Cities ODF+ (FSSM)



Session 1: 
ODF+ (FSSM) 

Need of the hour

2



0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

Fully Sewage cities Fully onsite sanitation
system

Mixed sanitation system

Based on the PAS-SLB data by 6 states covering 907 cities, 2016-17

High dependence on Onsite systems in Urban India!! 

3

88% of cities in India are fully dependent on on-site sanitation systems

12% are dependent on mixed sanitation systems

 Only 3 cities in 
Gujarat are reported 
to have 100% sewerage 
system

 Nearly 800 cities have 
fully onsite sanitation 
systems

796

108
3

6 Urban states in India 

(PAS-SLB data 2016-17) 



Status of waste water treatment in Maharashtra
[...]
Access Collection Conveyance Treatment Disposal / Reuse

Pour flush 
toilets

Septic tanks
Suction 

emptier trucks
Treatment 

facility
Revenue from 

treated septage

Proposed 
value 
chain

• Sale of septage at a 
fixed rate to nearby 
farms or agro-
businesses

• Refurbishment of 
septic tanks with 
access manhole 
covers

• Periodic cleaning of 
septic tanks along a 
regulated schedule

• Construction 
treatment facility 

• Operation and 
maintenance of 
treatment facility

Activities 
required

A B C

D

E

Labor contractors for septic tank cleaning

Septic tank cleaning companies

Pure-play treatment 
players

Integrated faecal sludge management providers

Small scale players (<10 employees)

Medium scale enterprises (>10-50 
employees)

1

2

3

4

Buyers of septage

Organic Farming 
Association

Agro-based industries

Local farmers and 
growers associations

ULB can invite Expression of interest (EoI) to scope possible players



Developed tender for emptying services covering 
these aspects

Operational 

role of the 

private 

contractor

1Bundled or 

Unbundled 

contract? 

Who should 

invest in capital 

assets?

What is the 

appropriate 

payment structure 

for the private 

player?

What is the 

appropriate contract 

duration for private 

and ULB ?

Revenue stream  

enough to meet 

private players’ return 

expectations?

How to address 

the major risks for 

the private player 

and the ULB ?

Source of 

revenue 

2

Selecting an 

appropriate 

PSP Option

Investment 

/ownership 

of capital 

asset 

3

Payment 

structure

4

Contract 

length and 

value

5

Risk 

mitigation 

and 

allocation

6

MODEL TENDER covering this aspects is AVAILABLE for FSSM



Following this process bid documents have been rolled out in few cities of Maharashtra

Septic tank emptying

Tender document
Model Tender document is available



How to finance emptying services?

Financial 

Requirement
Suction Emptier Trucks

Potential 

Sources of Fund

Central/state Grants

Private sector/PPP

Local government fund 

Financial 

Requirement
Operation of Emptier trucks

Potential 

Sources of Fund
Sanitation Tax/ Other tax

User charge (Emptying fees)

A. Potential sources of finance for Capital Expenditure

B. Potential sources of finance for O&M Expenditure

Identify revenue sources….



Potential Revenue structure

Scheduled Desludging through Sanitation Tax 

Basis - a) sanitation tax collected from owners of OSSs, and 
b) mandatory scheduled desludging of tanks/pits.

Sanitation tax is collected by the local authority either as a percentage of property tax or by the public 
utilities as a surcharge on water bills.

Emptying Transport Treatment
User 

Interface
FS Flow 

Diagram

Proposed 

tariff flow

Private truck operator
FSTP 

(ULB or PPP)

Sanitation 

Tax

Household

Local 

government

Capital and 

O&M Budget 

support

Contract 

fees

Disposal/ Reuse

Sale of treated 

Septage & water

Revenue



Levied differential tax on all properties for financing FSSM 
services

City level resolution for taxation

Differential taxation rates

Residential Properties with / 

without toilets–

Rs. 300 / annum

Non Residential Properties with 

toilets –

Rs. 300 / annum

Non-residential properties 

without toilets–

Rs. 100 / annum



Potential Revenue structure

Demand Based Desludging through emptying charge

Basis - Requires setting up a call center or a customer help center managed by the local authorities which 
acts as a network orchestrator linking users of OSSs with vacuum truck operators. The truck operators 
register with the call center for a fixed annual fee which can also double up as a license or permit. Users of 
OSSs call the help center when their septic tanks or pits are full. 

Emptying Transport Treatment
User 

Interface
FS Flow 

Diagram

Proposed 

tariff flow

Private truck 

operator

FSTP 

(ULB or 

PPP)
Household

Local 

government

Capital and 

O&M Budget 

support

Licensing 

fee

Disposal/ Reuse

Sale of treated 

Septage & water

Revenue

Emptying

charge

Request emptying 

service through call 

centre

Disposal 

fees



Group Work

53



Participants will plan for Emptying infrastructure that is required for implementing 
a FSSM plan for a city. 

Part 1 - Prepare FSSM plan for a city

FSSM PLAN

Sr.No Description No.

Input details

A Total number of Septic tanks in the city (no)

B Average volume of septic tanks (cum)

C Septic tank cleaning cycle (Years)

D No. of working days in an year

E No. of trips possible per emptying vehicle per day (trip/day/vehicle)



 Number of septic tanks to be emptied daily  
 Number of septic tanks to be emptied daily 

= Total number of Septic tanks in the city                         
(Septic tank cleaning cycle  * No. of working days in an year)

= ______daily

 Number of trucks required (Nos.) 
 Number of trucks required 

= Number of septic tanks to be emptied daily 

Number of trips possible per truck per day 

= _____ nos

 Volume of septage to be treated (cum/day)
 Average volume of septic tanks  x number of septic tanks emptied per day

= ___ cum/day

Infrastructure required



O&M cost of emptying services
O& M cost for schedule septic tank emptying service

1

Fuel cost for schedule emptying service = (Number of septic tank to be emptied 

daily X Number of working days in a year X Average distance X 2 X (Fuel price / 

Fuel efficiency))

- Assume Fuel efficiency for truck = 5 km per liter

- Assume Fuel price = Rs 70 per liter

- Assume number of working days in a year= 300 days

2

Repair and maintenance cost = (Number of suction emptier truck requirement X 

months in a year X avg repair and maintenance cost per month)

- Assume average repair & maintenance cost = Rs 2,000 per month

3

Establishment expenses = ((Number of suction emptier truck requirement X 12 X 

No of manpower X Monthly Salary)

- Assume, 2 manpower requirement per truck

- Assume, Salary = Rs 10,000 per month

4 O&M cost per year            Sub-total = (1+2+3)

5
Overhead + Insurance + other Miscellaneous cost = Sub-total(4) X 10%

- Assume, other cost as 10 % of sub-total (4)

6 –A Total O&M cost for schedule septic emptying service = (4+5) (Per year)

6-B
Sanitation Tax (per property per year)

=  Total O&M cost (6-A) / Total number of properties in city



Session 3: 
Planning for 

Treatment services

57



Understanding the Sanitation Service Chain . . .

Access Containment Conveyance Treatment Reuse/Disposal

Describes type 

of toilet 

facilities the user 

accesses.

Describes  ways 

of collecting and 

sometimes 

treating the 

faecal waste 

generated by the 

users. 

Describes  

transport of 

waste from 

collection to the 

treatment / 

disposal site

Describes way 

in which waste 

is treated

Describes the 

way in which 

waste reused / 

disposed off

User interface Containment Collection and 

Transport
Treatment Use or Disposal

On-site sanitation technology Faecal Sludge Management



Fecal sludge Vs. Wastewater characteristics

59

Source : Advisory note on Septage management in Urban India, MoUD Jan 2013 & CPHEEO Manual 2013, chapter-5

Physical and chemical characteristics of Fecal Sludge

Parameter Fecal Sludge characteristics Wastewater characteristics

Range Average

BOD 440-78,600 6,480 250

COD 1500-703,000 31,900 425

Total Solids 1,132-130,745 34,106 637

Total volatile solids 353-71,400 23,100 262.5

Total suspended solids 310-93,378 12,862 375

Total Nitrogen 66-1,060 588 50

Ammonia Nitrogen 3-116 97 32.5

Total phosphorus 20-760 210 7.1



Septage Quality Tests

60

Septage samples must be 

collected from: 

• Community toilets/ 

Public Toilets

• Bungalows 

• Apartment

Period of desludging must be considered. Samples with long desludging frequency (7-8 years) and samples 

with shorter desludging frequency (2-3 years) must be considered for selecting the samples



Septage Quantity calculation. .

Volume of Septic tank Per capita generation Standard

• Requires detailed survey of 

each property (residential, 

community,  commercial, 

institutional)

• Total volume of all types of 

collection system

• Based on Std norm of 230

litres/capita/year (GOI septage 

guidelines)

• Septage quantity (litres/year)= 

population*230



Treatment Options

Typologies of Cities

Typology 1 

(24 cities)

• Municipal 
Corporation

• Existing or 
planned sewer 
network with 
STP under 
AMRUT or any 
other scheme

Typology 2 

(20 cities)

• Municipal 
Council

• Existing or 
planned sewer 
network with 
STP under 
AMRUT or any 
other scheme

Typology 3 

(45 cities)

• Possibility of 
co-treatment 

• No existing or 
planned sewer 
network, 
however, 
proximity to city 
with STP

Typology 4 

(63 cities)

• Population: 
Above 50,000

• No current or 
planned sewer 
system

• 100% reliance 
on FSSM

Typology 5 

(232 cities)

• Population: 
Below 50,000

• No current or 
planned sewer 
system

• 100% reliance 
on FSSM

Sewered Cities Cities reliant on FSSM / Co-treatment

No FSTP 

required

Co-treatment
with nearby STP

Require independent 

FSTP



Septage Treatment options

63

Co-treatment with STP 
(GR by Maharashtra government)

Co-treatment with SWM
Co-treatment with own 

STP or nearby City STP
Co-treatment with SWM

Independent FSTP



Co-treatment with STP 

64Cities within 20 km vicinity of nearby city with STP can explore this option



Co-treatment at nearby STP

• Septage addition to nearest sewer manhole- Septage could be added to a sewer 
upstream of the sewage treatment plant, and substantial dilution of septage occurs prior 
to it reaching the sewage treatment plant, depending on the volume of sewage flowing 
in the sewer.

• Septage addition to STP- Septage could be added to sewage immediately upstream of 
the screening and grit removal processes. It is economical because of the very simple 
receiving station design  (As shown in figure) and also allows the wastewater treatment 
plant staff to have control of the septage discharge

Schematics of Septage receiving station

• Septage addition to sludge digesters/sludge 
drying beds: Dewater septage or sludge can be 
added to sludge drying bed of STP. The liquid fraction 
from sludge or septage can be directed to the STPs. 



Puri FSTP (Co-treatment with STP)

66

• Puri is co-treating  faecal sludge at their 
existing sewerage treatment plant 

• Capacity of FSTP(Settling tank and SDB)  : 50  
KLD

• Wastewater treated at STP of 15MLD 
capacity

• Capex: INR 1.74 crores 

• O&M : INR 17.58 lakhs/annum

• Land Area : 1000 Sq m.

• Year of Commissioning: December-2017

• Operated by:  Private Operator

Effluent

Sludge

Effluent Sludge Drying Bed : 8 beds

Sewerage Treatment Plant:

15 MLD

Settling thickening tank : 50 
KLD

Screen Channels: 2 
No.

Effluent



Septage Treatment options

67

Co-treatment with STP 
(GR by Maharashtra government)

Co-treatment with SWM
Co-treatment with own 

STP or nearby City STP
Co-treatment with SWM

Independent FSTP



Co-treatment with SWM

Septage

Organic Waste

Dewatering 

unit

Windrow/ 

Drum 

Composting

Solid in 

ratio 

1:3

Facultative pond

Liquid

Chlorination 

tank

Reuse / 

Disposal

Drying
Reuse / 

Disposal

Septage

Organic Waste

Bio-

Methanation

Liquid

Chlorination 

tank

Reuse / 

Disposal

Drying
Reuse / 

DisposalSolid

Planted Gravel 

filter 
for effluent treatment



Co-treatment with Solid Waste

69

Waste to Energy through Co-fermentation of Organic Waste and Septage in Nashik

The Waste to Energy Project in Nashik, is a project of Nashik Municipal Corporation in cooperation with GIZ as implementation partner. The plant is 
treating biodegradable waste and septage generated in the city and generates energy through biogas for feeding it into the Maharashtra power grid. It is 
one solution which, through co-processing of septage (faecal sludge) with organic solid waste will generate energy from urban waste. This project is an 
attempt to showcase a viable business model for implementation of waste to energy projects through a Public Private Partnership (PPP) and is built on a 
comprehensive financial and operational model. 

Daily 10 to 15 tons of food and vegetable waste from approximately 500 restaurants and 10 to 20 tons of septage from 400 community toilets are 
collected by trucks and delivered to the plant. The organic waste from hotels is segregated at the collection points. In a first step, organic waste and 
septage will be treated separately. The organic waste will once more be cleared from any foreign matter, fed to a crusher and then mixed with septage to 
form a slurry. The slurry is continuously agitated and forwarded to the digester. Option of pasteurization of septage using excess heat is kept open for 
further use of excess digest-ate to produce organic fertiliser. The co-fermentation process takes place in the bio-digester producing approx. 2,500m3 
biogas per day

Source: https://www.international-climate-

initiative.com/fileadmin/Dokumente/2017/171201_WtE_Brochure.pdf



Co-treatment with SWM

70

Bansberia, West Bengal

Capacity: 50cum/day

Land: 27000 sq.mt

Commissioned: 2009

Capital cost: NA

O&M: Rs 13.5  lakh/year

Composting

Sand Drying bed and co-composting with SWM



Septage Treatment options

71

Co-treatment with STP 
(GR by Maharashtra government)

Co-treatment with SWM
Co-treatment with own 

STP or nearby City STP
Co-treatment with SWM

Independent FSTP



Treatment technology selection criteria for 
independent FSTP

Reliability of 
electricity

ii.

It is also important to assess the 
availability and reliability of 
electricity if treatment 
technology has mechanical 
operated parts.

Climatic conditionsiii.

Assessment of existing climatic 
conditions on site like rainfall 
pattern, average temperature, 
prone to flooding, is always 
recommended as it may directly 
affect selection of technology 
option. 

• Identification of septage treatment technology is crucial for effective implementation of septage management 

plan. 

• The Technology assessment is based on site specific criteria.

• Following parameters to be taken into consideration before finalization of treatment technology:

Land availability

?
Projects are 
often delayed 
because of non-
availability or 
high price of 
land. 

Treatment technology depends on 
parcel on land available. If huge land is 
available then non-mechanized 
technology can be adopted; while in 
shortage of land, city has to go for 
mechanized treatment technology.

i.

Assessment of capital 
cost and O&M cost  is 
always recommended as 
it may affect selection of 
technology option that 
are financially viable. 

Fundsiv.



Planted Sludge Drying Bed

Septage 

from septic 

tank

Planted Sludge 

Drying Bed

Liquid
Reuse / 

Disposal

Platform for 

Drying
Reuse / 

DisposalSolid

Septage from 

septic tank

Planted 

Sludge 

Drying Bed
Platform for 

drying

Reuse/ 

Disposal

Reuse/ 

Disposal

Screen/

Grit 

removal

Screen/ 

Grit 

removal

ABR

Horizontal 

Planted Gravel 

filter

Anaerobic Baffle 

Reactor (ABR)

Horizontal 

Planted Gravel 

filter

Collection 

tank + 

chlorination

Collection 

tank + 

chlorination



Planted Sludge Drying Bed

74

Advantages:

• Simple operation

• No energy is requirement

Disadvantages:

• Large land requirement

• Not Favorable in regions of high rainfall or 

required sheds during rainy season which 

increase capital cost

Examples:

Leh FSTP Capacity: 12 cum/day

Land: 720 sq.mt

Capital cost: Rs 52 lakhs

O&M: Rs 10 lakh/year

Commissioned: 2017



UnPlanted Sludge Drying Bed

Septage 

from septic 

tank

Unplanted 

Sludge Drying 

Bed

Liquid Reuse / 

Disposal

Platform for 

Drying
Reuse / 

DisposalSolid

Septage 

from septic 

tank

Unplanted 

Sludge 

Drying Bed
Platform for 

drying

Reuse/ 

Disposal

Reuse/ 

Disposal

Settling 

tank with 

screen 

Screen/ 

Grit 

removal

Settling 

tank

ABR

Horizontal 

Planted 